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Statement

—

C RIIRE ARG E AT (HRRRINEHE) T
The test report is invalid if it is not affixed the official seal of the laboratory to it.

2. R MRE REFNEALREAE (ERRANERHE) T

Copies of the test report without the official seal of the laboratory are invalid.
3. KRG b . AL FIEHK.

The test report is invalid without the signatures of compiler, checker and approver.
4. oA IR UG RK

The test report is invalid if it is blotted out.
5. RAGALIGEHHAH, AMIESEHRNRE.
It is forbidden to copy the test report partially without the written approv al of the

.

laboratory.

6. IEFFRFTHME IR, O FTIEFE A 2
The conclusion of the consignation test is only valid for the provided sample.

7. AKGINR E CAP SOR#RE, OCCAR () CRESL, WEREMRE, M
LA SO gk
The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.

8. BRAAUH, KL ZIERITO. |

Unless noted otherwise, the test type is consignation test.

Hibk: E#TH IR ZRER 345 5 Address: No.345 East Yunling Road, Shanghai
MR E 4 Y (Post Code): 200062

HiiE(Tel): (021) 31765555 £ H(Fax): (021) 31015117

K3k Cweb site): www.ghs.cn

HL {5 #6(E-mail): zmh@ghs.cn
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% P 0 18650 3.7V 1500mAh 5. 55Wh
#HaLAR | Chinese
Hameoibiemple | ot Lithium ion cell 18650 3.7V 1500mAh 5. 55Wh
English
Hausk5 1120120403
Sample No.
ES*X ¥ TG B S TR R R AT PR A )
Consignor Jiangxi Ruitongxin Energy Development Co. LTD
A F$A5 1178 J A S RS R R PR T
Manufacturer Jiangxi Ruitongxin Energy Development Co. LTD

r— BT K TR BIEMAEE I 1T SR AT I

ST/SG/AC. 1()/11/ Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3

HZ A G CRT Al fERn st R MbEF)
ST/SG/AC., 10/1[/Rev b Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT

Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. IU/II/RCW 6 Amend. 1
Section 38.3
A : .

A#"" Ny TR S AL I8 0 38 i 4157

ppaarance Blue Cylinder plastics film shell
Ao B 2020-12-16 KR ALiE B B 2020-12-21 ~ 2021-01-19
Accepted Date Test Date

o7 B o PR AR PR ) s ppoli s SRR T 9RO L

L Altitude simulation, Thermal test, Vibration,Shock, External short

Test Items circuit, Impact, Forced dischdrge

SR, T OBCE R CCT RS MEm @it s ki T 1)
ST/SG/AC. 10/1 1,/RE'V. 6 .‘\mend. 1 38. 3fpAEdEsk,
Fom| 45 4 The sample has passed the test items of UNITED NATIONS#”
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and C \s

Conclusion Amend. 1 38. 3

A2 H 3 (Da
nf 7 L AL S Rechargeable Lithium Cell. /

&ix

Comment

& iR TE e / HRE S D

Consignor
Address Post Code

e "E 12 Chizr: ‘% % Compller ﬁﬁ

Approver:

LS

Title:

343824

& TFEI (Vice chief engineer)
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AR A B & AR WFRERIATAERT 5 :
A5 : R gk R AR E# &iE
ame of Test Standard requirement or The :
N 9 Test Result | Concl Remark
i Hisva Clause Number of Standard est kesu onclusion emar
A OB s mal oeh ol ks
» ST/SG/AC. ‘Rev. b Amend. | 38,0 i
| Eﬁﬁm i”&.}ﬁ];-flm i) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 h”,”?; 1 . N
Altitud i - o See Appendix 1 ] 7
1tude UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section T
38.3 Test T.1
AT O T b Sz i @ 15 wlud ks
3 AETEY ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | WE 2
2 ﬁ!&!ﬁ T, 2 f L l é.tﬁﬁigp(‘ndix 2 ﬁ"fﬁ’ /
Thermal test |Ux Wanual of Tests and Criteria Passad
ST/SG/AC. 10/11/Rev. 6 Amend. | Section =l
38.3 Test T.2
WEA I (e T el im0 % Ak
e ) ALY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | WpH & 3
3 Vi s BT, 3 See Appendix 3 :Ar'%?
ibration UN Manygl of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section S
38,3 Test 'T.3
B O TR DTz @ ues Bl Hiby
i HEFMED ST/SG/AC. 10/11/Rev, 6 Amend. 1 38,23 | L4 4
! Shock wART. 4 . ;L See Appendix 4 Trk /
oc UN Manual ol Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Section "‘
38. 3 Test T. 4
B O TS e g i 15 s b
AEF MY ST/SG/AC 10/11/Rev. 6 Amend. 1 383 | BLKt & 5
5 IR KT, 5 See Appendix 5 &k 74
External short |\ Manual of Tests and Criceria Passed
circuit ST/SG/AC. 10/11/Rev. 6 Amend. | Section R
38.3 Test T.a
K O fEbe eiEin @ w3 Aibs
B HETEY ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | WEHE 6
6 I LT, 6 ‘ See Appendix 6 T vi
mpact UN Manual of Tests and Criteria - Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section = .
38,3 Test T.6
S R T T (TE= RS PR P TE
#AEFMD ST/SG/AC. 10/11/Rev. 6 Amend. | 38. 3 m[{” %7
7 S‘ﬁ%ﬂﬁiﬁﬁ T 8 See Appendix 7 SR ot
Forced dlscharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Scetion o
38.3 Test T.8 -
This space intentionally left blank
o | wFma
) B3 A4 IRETHR T 1 20°C-24°C ; EABEIRSE /% i
Test Environment Ambient temperature:20C-24°C ;Ambient humiditv:/%
Condition
oI p
N o Test Itemh
Subcontracted Test Sagrky | 24 ¢ L /
Condition Subcontracted | Name Post Code
Laboratory Ho bk / LR /
Address Tel
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3 | BRAE LA | R
No. ~ Name of Test Items | Ajtitude simulation
5 ﬁ-ﬁﬂﬂi?&% iXIE AT Before R G After FERAE Py AR
%5 Sample Status RE @k RE FF#®/E | Mass Loss | Residual |F %
Sample Mass ocVv Mass ocv OCV | Other
No. /g v /g A% % 1% Event
001 | oot | 410609 | 416 | 41,0613 | 4.16 0.00 | 100.00 | ©
002 | it ] 39.9688 | 416 | 39.9691 | 4. 16 0. 00 100.00 | ©
003 | jyeponk® | 40.3259 | 415 | 40.322 | 4.15 0.00 | 100.00 | ©
004 | opom®Rl | 411545 | 416 | 411544 | 416 0.00 | 100.00 | ©
005 | oyerort®® ] 40.9150 [ 4.16 | 40.9147 | 4.16 0.00 | 100.00 [ ©
006 | povorrrre s 40,7671 | 4.16° | 40.7669 | 4.16 0.00 | 100.00 | o
007 | peverrol e Bt 0134 || 4i08 | 41.0137 | 4.15 0.00 | 100.00 | ©
008 | sicveporrs ey | 415158 | 415 | 41,5162 | 4.15 0.00 | 100.00 [ o
009 | svepriiat o 4nse2 | 415 | 411864 | 4.15 0.00 | 100.00 | ©
010 SICTOR £ e 41. 0191 4.15 | 410189 |  4.15 0. 00 100.00 | ©

25CYC Fully charged

;{ I‘VQAQ,LLThis space intentionally
- =¥ left blank

Fid: Ltk V-iRA D-ARAR R-2EL F-AL K 0-RwiR. LA, MK, LA, £AK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ) BRAE LA | AW

No. ~. Name of Test Items Thermal test

Sl TAL S S 1 A

%5 Sample Status RE |FHBOLE RE T3 d, JE | Mass Loss| Residual | 3%
Sample Mass ocv Mass ocv OCV  |Other

No. /g N /g AV /% /% Event

001 | yetonrt | 4t0613 | 416 | 410575 |  4.04 0. 01 97.12 | o

002 | i ERY o 39.9691 [ 416 | 39.9670 |  4.04 0. 01 97.12 | o

003 | oytraiot o] 40.3262 | 415 | 40.3221 | 4.04 0.01 97.35 | o

004 | oyt ot ol 4n1544 | 416 | 411516 | 4.04 0. 01 97.12 | o

005 IS 40.9147 | 4. 16 ; : '

5 | o i e .91 4.16 | 40.9129 |  4.04 0,000} 97.12 | o
006 | pucre rpr e A0 RBc0 § | 4. 160 1Pa0. s |1 404 Folo1 97.12 | o
007 | pepoerfl 0137 | 445 | 410108 | 4.04 0.01 | 97.35 | o

25CYCHEA Al m1p = ‘ i ac
008 | sscve Furie refine.] 41a8062 B8 4.7 5] 41,5824 | 4,04 | 0.01 97. 35
009 [ acio®RL L4186 | 415 | 41,1849 | 4.04 0. 00 97.35 | ©
010 | ot 410189 | 415 | 41,0150 [ 4.04 0. 01 97.35 | o
y‘- |“fE E This HHT:}J nhllt,;i!nlkinnill ly
3

&k L V-RA D-ARdk R-2E F-RK -k, LRA. MK, LHE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

5/10
A5 3 RRE LA | )
No. ~. Name of Test Items Vibration
ﬁ_‘% #;"%fé} ﬁﬂﬁ‘ﬁf]— Before RIS After )ﬁ‘i‘flﬁk *‘J%‘QE 4,
S5 Sample Status RE FROUE| RE FF 28, /& [ Mass Loss | Residual | 3
Sample Mass ocv Mass oCvV OCV Other
No. /g IV /g v 1% /% Event
001 | oot o [41.0575| 404 | 410564 | 404 0.00 | 100.00 | o
1CYCHE 4= fa . ¢ s y 3 i
002 {CYC Fulsy charged | 39-9670 |  4.04 39. 9661 4. 03 0. 00 99. 75 )
ICYCSE =7 S ae
003 ER ey | 409221 4.04 40. 3214 4. 04 0. 00 100. 00 0
004 | ikt ol411516 | 404 | 411509 | 4.04 0.00 | 100.00 | o
- 1CYCSE A1l 7 2
005 LYC Fuliy heeged | 40AGT20 T4 40. 9126 4. 04 0. 00 100. 00 0
. 25CYCER T 4 A
006 | ecvc Puiiy chosdln Y 801843 4. 04 40. 7640 4. 04 0. 00 100. 00 0
25CYCHEA Al
007 | 6cve Fully oherecont Mk, 0108 4.04 41,0108 4. 04 0.00 | 100.00 0
2aCYCHE A el ‘ =1 e
008 | acvc Fully chodiliss, | 418184 4.04 41. 5133 4. 04 0. 00 100. 00 0
009 | o Rl Clan1s19 | 404 [ 411845 | 404 0.00 | 100.00 | o©
ZACYCSEA Al F
010 | 550vc Pully charged | 41-0150 [ 4,04 41,0145 4. 04 0. 00 100. 00 0
© o zs e This space intentionall
J‘ h‘_FE : DIL‘I'LihLIe:]nIki I '
-
&iE: L-#ih V-RA D-#A R-E F-R K 0-Litik. RRA. LMKk, 3. fAek,
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A5 R A B 4 AR ik
5 4 :
0. ~ Name of Test l[tems Shock
<1 Ak Y
W A B f ) B Aﬂ o
P T e BB A | g ik [#AQE | L
. supie St;us % | FREE| RE FF 34, /& | Mass Loss | Residual %
Sample Mass ocv Mass oCcv ocv Other
No. /g N /g N /% /% Event
1CYCHEAT fe — -
001 | |erouthl | 410564 | 404 | 410569 | 4.0 0. 00 100.00 | o
002 | otk | 39.9661 | 403 | 39.9665 | 4.03 0. 00 100.00 | o
003 | oot | 403214 404 | 40,3211 | 404 0. 00 100.00 | ©
004 | erciErt 411509 404 [ 411511 | 404 0. 00 100.00 | o
005 | oypore®hl | 40.9126| 4.04 | 40.9128 | 4.0 0. 00 100.00 | o
006 | psrorst 40,7640 | 404 | 40.7638 | 404 0. 00 100.00 | o
007 | gepapreot l€mios | 4. @ | 410111 |2 .03 0.00 | 99.75 | o
008 | gsocroii®Rl Sula1 5133 || 4.04° [ual5130 | 4.04 0. 00 100.00 | o
009 | poridrt 411845 .04 | 411842 | 4.03 0. 00 99.75 | o
25CYCTEA T -
010 | psiporetl o | 40145 404 | 410141 | 404 0.00 100.00 | ©
1 |\ 5 % This Hp“}i::['[i I'}L:IL;:'[L]lkiE)llal| ly

&ik: L V-RA D-ARAR R-2kE F-#2k 0-AaiR. LAA. LMK, L. RALK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A3 5 KRR A AR 5161 % o

No. . Name of Test [tems External short circuit
s HBRA HERaREAR SRR
Sample No. Sample Status AR Extern;éjTemperature Other Event

001 LCYC Pully eharged 113.2 0

002 l(TY(lT[‘}‘::;?{l:yhj!f;;ligc:d 114.2 0

003 LCHC Pelly ehaged 128.3 0

0bd uyg(l‘{flﬁ? jﬁ;ligcd 118.1 0

005 mé(l‘itﬁf\ f;}:"ged 117.5 0

00 I501C e e 114.3 0

007 ZSC;Z(gcgﬁﬁ?f;iged 129.6 0

008 Zﬁtf??‘gﬁ? cfﬁ:iged 118.9 0

009 Zﬁngcggﬁf\(ﬁE‘ged L1 0.

g1 23C$?C‘;ﬁﬁ?:ﬁ?§lged 106. 4 0
L Faxpy  |This space iri)tlizltkionally left

.

FiE: D-ARAK R-3E F-RX 0-RMk. TRK. L&A
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.




LAY TR A A PR B
ol U Sl i &
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report— Appendix 6

NO. 1120120403

8/10

A5 6 R R B 4 AR fifili

No. Name of Test Items [mpact
HRGE HaRE HELGOR&HEL EYS R
Sample No. Sample Status b Extern/a%:Temperature Other Event

0l 1cv1(sY5( o: Origa;I ty 134.8 0

aie 1CY]CC &a%%sogﬁ?] ty 124.8 0

013 1(Y}cmf5(0%ﬂz%£azim 138.5 0

011 6 oo Ut%lgjl ty 133. 8 0

ey

015 LCXC 508 O(Zggfl ty 128.0 0

— zacjf;‘c &::U%joﬁf;:l ty 128.3 0

013 zsfaiggcb%s(z:ﬁ;i ty 1315 - 0

0ig 25&2‘%&)%5 ?‘iﬁi ty 134. 1 0

020 250YC 50% Copucity 122.6 0
LJLF’T"IJ—I This space ili\tle;r;tkimml ly left

.

@ik D-MRAR F-ReK O-FMER. RALK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 7 AR B & AR S ] 8
No. ~ Name of Test Items Forced discharge
Houdh 5 Haks L
Sample No. Sample Status Gther Eveni

021 1CYC IFCuYIfl’it: %ijf;#arged 0

022 1cYC ]Ftlrltij;‘,ﬁ /rll??fcl#argod 0

023 1CYC lr(:l{lgb jllii[!?d reged 0

024 1cye lFFﬁchlzf fgihi:hm-gml 0

025 1CYC IFC;iY](‘ljvhjlﬁ‘iIEd rged 0

026 1CYC IFCLI[ICI'V)_\IEi iltibsii cr:liarg@d 0

027 1CYC iT“(i?iClj? ?iﬁs&c:l}liir ged . | 0

028 1cYC lriflclj} ﬁ;ilfcrl'abzarged 0

029 1cYC lI‘CLFIC]j; %iffr%argcd 0

030 1cYe ]F[J[ﬁ? ﬁiji{cl?in-ged o

031 zacv{zﬁﬁ? j:l:fcﬁu-ged 0

032 zscvciz 5I(JJ(KTL :ijﬁ-‘fimged 0

033 25(‘Y(‘2 GFLJILIJ\T- jjﬁ‘llal arged 0

034 25(TYL?5FC;EC1’$ %Ji?ax'gs)d 0

035 ZECYCZGIL&(IJ\L ?i?cﬁ)rgod 0

036 zacv(zsﬂﬂ? ji:bi?w rged 0

037 25CY(“.25F(:.]C15_E ?riifcllilfi rged O

038 25(“1(‘21(11“1(1)\" fﬂbf c[huargod 0 ‘
039 25(Y(251~(1?fl)\h %{fifa rged 0

- 25CYC 50 A0 T AL o

25CYC Fully discharged

&ix: DBk F-A K 0-RARiR. A K.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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